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NEW PRISMATIC ENTERPRISE CO., LTD.
Glow In the Dark Material YA-3
Marc Yu

SAMPLE RECEIVED DATE JUL. 01, 2004

SAMPLE TESTED DATE
REMARK

JUL. 01, 2004

The information mentioned in the above section is provided by testing
applicant(Exclude tested date)

TEST RESULTS *

Test Item Test Method Test Result
Brightness (mcd/m®) Refer to JIS 9107 At 0 min. : 1149.1

After 10 min. : 259
After 30 min. : 90.7
After 60 min. : 39.3
After 120 min. : 17

Based on the curve trend, after 2291 min., the
brightness was approach to 0.32mcd/m’

Remark : Sample Size
Appearance Color
Radioactive Color
Excitation Time

Light Type

: 20g
: Yellow and Green
* Yellow and Green
: 20min.
: D65

The Measurement Instrument of Brightness
The Measurement Instrument of Light
Atmosphere Temperature : 30°C

The value of required specifications are for reference only.
Conformity judgement is the Applicant’s final verdict.

. Colorimeter k-10

- Digital Lux/light

%‘;@ behalf of

SGS Taiwan Ltd.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification,

and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be ™ O O 6 7 1 3 2
reproduced, except in full, without prior written permission of the Company. |t#R % 2581842 2] € 2 B R ARBIERPT B ERE Y - AR IR TIENR T » 1944
ZEE > Gl EEESUHESREL  MRERERIEDTRUEEHBRIERAE - AWERBALEBMEI A AEER

SGS Taiwan Ltd.
& BARBRAFH LAY A R 3]

No. 266, Chung Hwa 2nd Road, San Min

District Kaohsiung, Taiwan. / & Z R E P # — %2663

321-3050 WWW.SgS.Com.tw

2007

t (886-7) 323-0920 f (886-7)
I

Member of SGS Group(Société Générale de Surveillance}



